LOMBARDINdroup: SLD

A KOHLER. COMPAMNEDgine: SLD 600-2 Drawing: E

CRANKCASE/GEAR COVER/MOUNTS

POS. |CODE DESCRIPTION Qty
1 ©732.074 screw M 8 X 20 1
2 6647.042 gear cover 1
3 1213.009 seal ring 1
4 4601.023 gasket 1
5 6780.049 intake stud M 8 X 20 (36) 5
6 8460.055 locating dowel 2
7 6850.090 cyl.head stud 8
8 1514.003 CRANKCASE 1
9 765.009 screw M 8 X 10 1

10 9730.010 screw M 6 X 16 3
11 2615.031 cover 1
12 4776.034 gasket 1
13 3240.164 nut M 8 6
14 1970.073 sleeve 1
15 7565.011 washer diam.10 12
16 6780.064 stud M 8 X 30 (40) 1
17 1770.001 bolt M 8 X 1,25 X 12 1
18 4670.058 copper gasket diam. 8,2X12X1,5 1
19 1200.117 rubber oil seal 1
20 6428.075 engine mount 4
21 730.100 screw M 8 X 25 9
22 9731.077 screw M 8 X 85 2
23 732.075 screw M 8 X 50 1
24  &K————- » cover — no longer avail. 0
25 4431.047 gasket 1
26 6©6780.068 stud M 8 X 18 (30) 1
27 (————— » cover 0
28 7565.007 washer diam. 8 3
29 3240.018 nut M 8 3
30 1780.006 bolt M 10 X 1,5 X 30 12

printed by LOMBARDINI:

11/08/2010 -

1




Engine: SLD 600-2 Drawing: E

26 27 28 25 30

printed by LOMBARDINI: 11/08/2010



